
University of Wollongong University of Wollongong 

Research Online Research Online 

Faculty of Science - Papers (Archive) Faculty of Science, Medicine and Health 

2010 

Recalcitrant industrial wastewater treatment by membrane bioreactor Recalcitrant industrial wastewater treatment by membrane bioreactor 

(MBR) (MBR) 

Faisal I. Hai 
University of Wollongong, faisal@uow.edu.au 

Kazuo Yamamoto 
University of Tokyo 

Fumiyuki Nakajima 
University of Tokyo 

Kensuke Fukushi 
University of Tokyo 

Follow this and additional works at: https://ro.uow.edu.au/scipapers 

 Part of the Life Sciences Commons, Physical Sciences and Mathematics Commons, and the Social 

and Behavioral Sciences Commons 
[...]
Hai, F. Ibney., Yamamoto, K., Nakajima, F. & Fukushi, K. (2010). Recalcitrant industrial wastewater treatment by 
membrane bioreactor (MBR). In S. Gorley (Eds.), Handbook of Membrane research: Properties, Performance and 
Applications (pp. 67-104). New York: Nova Science Publishers. 
Current address: School of CME, University of Wollongong, Australia (faisal@uow.edu.au) 
http://www.uow.edu.au/~faisal/ 

 

13

population, contributing 70.6% of the total isolates, and might be responsible for the degradation 
of the dyeing wastewater. Another two textile dyeing degradation bacteria, Paenibacillus 
azoreducens and Bacillus sp., as predominant bacteria in MBR sludge, were also observed. 
 
Rozzi et al. [50] tested the post- treatment of secondary wastewater (80% textile, 20% municipal) 
on a pilot scale low-pressure reverse osmosis (RO) module, to produce a polished effluent to be 
recycled into the textile factories. Two different flow sheets were used. In the first one, the feed 
to the RO was pre-treated in a coagulation and filtration unit. In the second one, a membrane 
hollow fibre reactor was used to separate the activated sludge from the permeate which was fed 
to the RO module. Compared to the conventional biological treatment, the MBR  permeate was 
obviously free of suspended solids and measured concentrations were lower for most parameters. 
As an average, soluble COD was 30–40% lower, absorbance was 20–30% lower and anionic and 
non ionic surfactants were 30–50% lower. It is noteworthy that an appreciable biological activity 
also took place inside the MBR, as evidenced by lower soluble COD concentration in the 
outflow as compared to the stream entering the box of the membrane module. Both MBR and 
coagulation plus dual media filtration ensured that SDI values are obtained which are suitable for 
the feed of the low-pressure RO module. On account of the stability, however, the MBR 
permeate seemed to allow for a more regular and constant operation of the RO module, with a 
lower decrease in the specific flux against time. 
 
Malpei et al. [51] tested a pilot plant membrane bioreactor in parallel with a full-scale activated 
sludge wastewater treatment plant fed on the wastewater from a textile factory. The possibility to 
upgrade the final effluent for internal reuse was investigated. The application of MBR process 
for the production of purified water to be reused in a dyeing textile factory appeared feasible. 
The residual SST, COD and absorbance of the permeate make it suitable for reuse in some 
operations of the dyeing cycle such as the first washing. Compared to the existing extended 
aeration WWTP, the pilot MBR made it possible to obtain higher COD removal and colour 
abatement, besides a much higher removal efficiency for suspended solids and microorganisms. 
Lubello et al. [52] ran a pilot MBR plant in parallel to one existing WWTP (activated sludge + 
clariflocculation + ozonation) for the treatment of textile wastewater (Figure 3). The aim was to 
investigate the possibility of realizing wastewater reclamation. On average, removal efficiency of 
the pilot plant (93% for COD, and over 99% for total suspended solids) was higher than that of 
the WWTP. Color was removed as in the WWTP. Anionic surfactants removal of pilot plant was 
lower than that of the WWTP (90.5 and 93.2% respectively), while the BiAS removal was higher 
in the pilot plant (98.2 vs. 97.1).  
 

Insert Figure 3 near here 
 
Lubello et al. [53] carried out another experimental study in order to evaluate the feasibility of 
upgrading a conventional activated sludge WWTP treating municipal and textile wastewaters to 
a membrane bioreactor (MBR). The MBR pilot plant was fed with mixed municipal–industrial 
wastewaters during the first experimental period and with pure industrial wastewaters during the 
second. According to the experimental results the MBR permeate quality was always superior to 
the conventional WWTP one and it was suitable for industrial reuse in the textile industry. The 



Hai, F. Ibney., Yamamoto, K., Nakajima, F. & Fukushi, K. (2010). Recalcitrant industrial wastewater treatment by 
membrane bioreactor (MBR). In S. Gorley (Eds.), Handbook of Membrane research: Properties, Performance and 
Applications (pp. 67-104). New York: Nova Science Publishers. 
Current address: School of CME, University of Wollongong, Australia (faisal@uow.edu.au) 
http://www.uow.edu.au/~faisal/ 

 

14

advantages of the MBR system compared to the conventional WWTP were summarised as 
follows: lower effluent COD value (27 mg/L versus 60 mg/L); very little standard deviation of 
the effluent quality; no problems due to filamentous microorganisms (which, on the contrary, 
grow abundantly in the WWTP oxidation tank because of high influent non-ionic and anionic 
surfactant concentrations); no peaks of solids, COD, N-NO2

- , N-NH4
+ (always 0.2 mg/L) in the 

effluent; complete nitrification during all the first period even at temperatures below 6 C. While 
feeding only with industrial wastewater, because of gradual accumulation of heterotrophic 
biomass, a decrease of the permeate COD was observed (from 140 to 70 mg/L in 40 days, with a 
mean value of 102 mg/L). The low concentration of nitrogen in textile wastewater compared to 
the organic content (N/COD = 0.015) determined a reduction of autotrophic biomass activity, but 
did not affect the heterotrophic growth in the MBR because of the very high sludge age. The 
biomass retention in the MBR reactor allowed heterotrophic bacteria growth without the need to 
add nutrients. 
 
Brik et al. [54] investigated the capability of MBR to achieve a water quality meeting reuse 
criteria. A laboratory-scale MBR unit was fed with textile wastewater originating from a 
polyester finishing mill. Removal capacity was examined at VLRs ranging between 0.35 and 3.6 
g/(l day). In addition, the effect of nutrient addition was studied. COD removal was found to 
vary between 60 and 95% with reduced COD levels at lower VLRs tested. Nutrient addition 
slightly enhanced effluent quality. Sludge yield obtained were between 0.01 and 0.1 
gMLSS/gCODremoved. At similar sludge loading rates specific sludge production rates were 
approximately 50% higher when nutrients were added. A distinct relationship between sludge 
growth and colour removal could be observed. Above an sludge growth rate of 0.3 g/(l day), 
colour removal was above 87% for all wavelengths examined. They contended that if reuse of 
MBR treated wastewater is intended, additional polishing steps must be considered as MBR 
effluents did not reach the required quality for water reuse. In order to upgrade MBR effluent, 
nanofiltration as a post-treatment was suggested. 
 
As most of the biodegradation of dye generally takes place at very low oxygen levels, unlike a 
conventional MBR operated at aerobic condition, anoxic or anaerobic conditions are required for 
an MBR for dye wastewater treatment. Accordingly, Yun et al. [55] studied an anoxic-aerobic 
MBR sequence for dye wastewater treatment. The treatment efficiencies of COD and the dye 
between aerobic and anoxic MBR were compared. The average COD removal efficiency was 
94.8% and 27.0% when DO concentration was 6.0 mg/L and 0.3 mg/L, respectively. Whereas, 
the dye removal efficiency increased from 72.9% to 86.6%  with decreasing DO concentration 
from 6.0 to 0.3 mg/L. Generally, it is known that under aerobic condition a synthetic azo dye 
cannot be degraded and can only be removed by adsorption to microbial cells followed by sludge 
withdrawal. This removal rate by the adsorption has been reported to be about 30%. However, a 
72.9% removal efficiency is still high compared to the 30% in aerobic condition. In another view, 
biofilm formed on the membrane surface may be under an anoxic or an anaerobic state even in 
the aerobic reactor due to limitation in mass-transport. Therefore, it could be said that this 72.9% 
of dye removal efficiency in aerobic reactor could be attributed to both adsorption to bacterial 
cells (activated sludge) and partial degradation inside the membrane biofilm. The opposite 
tendency in treatment efficiency between COD and dye as a function of DO level suggested that 



Hai, F. Ibney., Yamamoto, K., Nakajima, F. & Fukushi, K. (2010). Recalcitrant industrial wastewater treatment by 
membrane bioreactor (MBR). In S. Gorley (Eds.), Handbook of Membrane research: Properties, Performance and 
Applications (pp. 67-104). New York: Nova Science Publishers. 
Current address: School of CME, University of Wollongong, Australia (faisal@uow.edu.au) 
http://www.uow.edu.au/~faisal/ 

 

15

an alternative operation of aerobic and anoxic phases is indispensable to efficiently biodegrade 
both COD and dye molecules in dye wastewater treatment with MBR. 
 
A laboratory-scale membrane bioreactor (MBR) with a gravity drain was tested by Zheng et al. 
[56] for dyeing and printing wastewater treatment from a wool mill. Results showed that 
excellent effluent quality could meet the reuse water standard in China. The average removal 
rates of COD, BOD5, turbidity and color were 80.3%, 95.0%, 99.3% and 58.7%, respectively. 
Due to its compact design, simple operation and easy maintenance, MBR with a gravitational 
filtration system has low energy consumption and is cost-effective to build and operate. If the life 
expectancy of the membrane is set for 3–4 years and the membrane flux is set at 15 l/m2.h, such 
a MBR would be very competitive. 
 
Hoinkis et al.[57] studied the design and start up a new, innovative, integrated process using 
membrane technology for wastewater reuse on a large scale in the Klingelmeyer laundry, 
Germany. The large scale plant was designed for wastewater treatment capacity of 200m3/day. 
The integrated process comprises a membrane bioreactor (MBR) with submerged plate and 
frame microfiltration membranes as the principal cleaning unit. The results of the pilot agree 
with those of the large-scale plant. The chemical oxygen demand (COD) removal efficiency was 
around 90%; the average flux was approximately 14 L/m2 h. The MBR permeate provides a 
water quality that can be used as washing water since it fully meets the requirements of the 
washing process.  
 
Schoeberl et al. [58] developed for a specific textile finishing company strategies for water 
recycling and recovery of valuable chemicals. A comprehensive study of the company's resource 
consumption and emission profile was performed. On this basis selected end of the pipe and 
integrated recycling options were further examined in detail. When treating the mixed 
wastewater flow, a combination of a membrane bioreactor and subsequent nanofiltration proved 
to meet all requirements for reuse. However, this approach is associated with considerable 
technological effort and potentially high costs. As an alternative, a relatively simple and 
straightforward process was tested to treat only the washing effluents by means of ultrafiltration. 
Based on results obtained from the ultra filtration experiments, a process integrated recycling 
concept was proposed. By its implementation water consumption can be cut down by 87.5% 
within the washing process. Furthermore total COD emissions can be reduced by 80%, and as 
washing agents are partly recycled, consumption for the washing process can be lowered by 20%. 
 
Membrane bioreactor can be easily integrated into an industrial process allowing a quasi-total 
reuse of waters (it is as well one of the reasons that the membranes separation are very used in 
the industries). This reuse of wasted effluents allows the reduction of the manufacturing cost. 
The objective of a study by Badani et al. [59] was to determine the operating conditions of an 
external membrane bioreactor for the treatment of waste of textile industry. The pilot-plant 
includes a reactor of 500 L in which an adapted biomass was developed. For the three considered 
feed outputs, the experiments showed that the average rejection of the COD is 97%, the rate of 
elimination of the ammoniac nitrogen is 70%, whatever the age of sludge is. A 70% of reduction 
of the color of the treated effluent was observed.  
 



Hai, F. Ibney., Yamamoto, K., Nakajima, F. & Fukushi, K. (2010). Recalcitrant industrial wastewater treatment by 
membrane bioreactor (MBR). In S. Gorley (Eds.), Handbook of Membrane research: Properties, Performance and 
Applications (pp. 67-104). New York: Nova Science Publishers. 
Current address: School of CME, University of Wollongong, Australia (faisal@uow.edu.au) 
http://www.uow.edu.au/~faisal/ 

 

16

Tannery wastewater 
The high complexity of the tannery wastewater matrix originates from a wide range of 
components such as: raw materials (skins) residues, excess dosage of reagents including a high 
concentration of proteins, lipids and salts (sulphide, sulphate and chloride), tanning agents such 
as natural and synthetic tannins (in the case of vegetal tanning), dyes and surfactants[60]. The 
choice of the treatment process is strictly related to the presence of significant fractions of slowly 
hydrolysable and inhibiting compounds requiring technologies such as MBR, granular biomass, 
etc., which increase the sludge age and consequently the capacity to degrade substrates usually 
not biodegraded in conventional wastewater treatment plants. 
 
In leather tanning industrial areas sulphide management represents a major problem. Biological 
sulphide oxidation to sulphur represents a convenient solution to this problem. Elemental sulphur 
is easy to separate and the process is highly efficient in terms of energy consumption and effluent 
quality. However, it has been shown that the yield of the sulphide oxidation process depends on 
the features of the selected microbial community [61]. As the oxidation process is performed by 
specialized bacteria, selection of an appropriate microbial community is fundamental for 
obtaining a good yield. Vannini et al. [62] explored an MBR in this context. Their data clearly 
showed that an efficient process of sulphide oxidation to elemental sulphur took place in the 
experimental MBR. Furthermore, after the start-up phase, the process proceeded in a very stable 
way, as long as the influent sulphide concentrations did not exceed 900 mg l-1. The control of the 
ORP from -380 to -400 mV was shown to be an operative tool for regulating air input to achieve 
optimal sulphide oxidation. They attributed the satisfactory removal to the maintenance of an 
appropriate microbial community in the MBR which has key relevance for the efficiency of the 
sulphide oxidation process.  
 
 
A pilot-scale membrane bioreactor (MBR) and a conventional activated sludge plant (CASP), 
treating the same tannery wastewaters under the same operating conditions, was compared by 
Munz et al.[60] in order to evaluate the overall treatment efficiency, the presence and distribution 
of Gram negative bacteria and the kinetics of nitrifying bacteria. Process efficiency was 
evaluated in terms of organic and nitrogen compounds: the MBR showed a higher COD removal 
(+4%) and a more stable and complete nitrification. The Gram negative bacteria were detected 
by fluorescent in situ hybridization (FISH) with phylogenetic probes monitoring of alpha-, bita- 
and gamma-Proteobacteria, of the main ammonia-oxidizing bacteria (AOB) and nitrite-oxidizing 
bacteria of the Nitrobacter and Nitrospira genera. The results showed that the main differences 
between the two sludges were: the higher abundance of alpha- and gamma-Proteobacteria in the 
MBR bioreactor and the presence of AOB aggregates only on the surfaces of MBR flocs. Finally, 
the titrimetric (pH-stat, DO-stat) tests showed similar values of the kinetic parameters of the 
nitrifiers both in MBR and CASP sludge. 
 
 
Artiga et al. [63] used an MBR during 120 days for treating two different wastewaters with 
different characteristics. During the first 50 operating days the unit was fed with an influent 